H ITACH l LIST NO. 1066

PNEUMATIC TOOL PARTS LIST

HT - NAILER 1997+1+30
Model NT 65AB (E3)

o 5010 502 603 W5 (508
} 33| I #
: 34
— - |
D 35
o (19,
\ '. | = o ‘531
1 = '@ =
£ @ -1.55,
lﬂ 3 [|'| ¥___4 ',4_5\
12 g5
i
WS 62
15] ] =1
I_G ,| ; 63 (64
7 .
TS:_ S ﬁ
2) T
|
R ci‘? | (78}

3AL3 : i
4l o . g8 21160/ 161163 64
i (67)" 0727 T

(66
2 751178



PARTS NT 6548
M | cope No. DESCRIPTION UI;DEQ REMARKS
| 878-807 | HEX SOCKET HD. BOLT MsX80 2
2 | ed4p-45¢ | SPHING WASHERMS (10 PCS) |10
2 878~ 618 HANGER 1
& ! A7E- 444 .TOF'.CO’\J"ER 1 -
5A | 876-440 | EXHAUST COVER (C) 1
5 | &6-606 | HEX SOCKET HG BOLT MBX70 4 -
7 | cap-a55 | SPRING WASHER Ma (10 PCS) 8
8 | a78-431 | GASKET(B) C 2
8A | 8B0- 250 UPPER COVER 1
10 | a76-740 | GASKET(G) 2
11 | 876-608. | EXHAUSTPIECE 1 [
12 | BTB-417 EXHAUST VALVE 1 |
{3 | B¥8-4a2 | HEADCAR (€] } —
t4 | sa1ia3s | O - AING(P—38) ! .
15 l‘}d[l.- Bal . éElL.L PIND2X12 10PES:) 1
16 | BYA-602 PIETON |
17| e7s5-613 | BITRIN : -
18 ‘ 876-603 | DRIVER BLADE 1
1o ‘ €74-104 | CYUNDER O — RING (10883 2
20 875~ 602 CYLINDER O —RING {1 B.50.0) 2
21 | B76-435 | CYLINDERPLATE - 1
23 | B7T-838 | SEALLOCKHEX SOCKET HD BOLTMSK1D | 1 |
24 | e4e-43y | BOLT WASHER M5 (10 PCS ) g - |
25K | 476-472 | BODY CAP ASSY 1| INCLUD 41928 i
954 | Bed-952 | BODY CAPASS'Y |1 | INCLUB 41,424 FOR USAEURGPE
26 NAME PLATE = B [ 1 .
27 | 878-733 | CYLINDER BUMPER 1
28 | a78-601 | PISTONBUMPER 1
25 | B75-600  BUMPER RING 1
30 | 876-44s GASKET (A1 1l
31 | ey 687 | HEX. SOCKETHD. BOLT MBX2H (10 PCS.) 4 |
314 | B8BOD-231 NYLOCK HEX. SOCKET HD. BOLT M&X25 4 | FOR USAELIROPE-
3z | 877-312 | CYLINDERO - RING (LD 63:1) 1
33 || B76-732 | CYLINDER 1 B
34| 876-434 | CYLINDER RING 1
a5 | 875-805 | GYLINDER SPRING i - [
38 | 876-433 | CYLINDER O — RING (B) LD 55.9 1
| 37 | B878-731 | CYLINDER GLIDE 1 |
a8 | 8de-820 | HEX SOCKETHD BOLT MSX15 (10 FES.) 2 - |
38 | #78-616 | HANDLE ARM 1
408 | B7M-312 | HITAGH) LABEL 1 1
41 || B77-33) | GASKET.{D) 1
| 42 | B7B-BTB | CAP 1
| 420 | 878-311 | CAR 1 | FOR USA EUROFE
434 | as5-658 | HEX SOCKET HD BOLT M5%1B (10 PCS) 3
44 | sra-782 | AIRPLUS PT 14 R
44 | 872-035 | DUSTGAP 1 | EOR USA EUROPE il [
45 | B75-643 | PLUNGER SPRING 1 N
4B ﬂﬂ-@gt}_ FLUNGER O —HRING 2
a7_| a78-122 | PLUNGER {A) 1
48 | 878-256 | VALVE BUSHING 1

»: ALTERNATIVE PARTS



PARTS NT 65AB
W | cooE No. DESCAIFTION hJNSEDi REMARKS |
—41;. B7S- 538 O —RING (5 — 12} 3 - |
-- L

50 | B75-B42 | SAFETY PLUNGER [B) 1 |
$1A | B78-734 VALVE F‘ECK‘INE' 1 — |
52 | 575-845 | URETHANE BALL (G)D7.14 ! il
53 | 875-844 | VALVE PLATE 1l |

_54A| B77-335 | TRIGGER VALVEBUSHING 1 I
55 | #78-121 | TRIGGER PLUNGER o 1 N — __l

56 | 876-202 | TRIGGER i - S

|57 | 843-888 | ROLLPIN D3X30 (10 PCS:) 2 - _
58 | B75-€50 | SAFETY BOLY 1

| 58 | B78-8i5 | SAFETY 1 |
60 | 849-555 | NUTM5(10PCS,) | 2 o N

| 81 | 878-184 | NAIL FEEDER [ - |_ 2
62 | B76-208 | FEEDER LOCKASS'Y 1| INCLUD 63,84 - .
88 | a78* (52 | FEEDER LOGK i |

| Ba | 878053 | SPRING 1 D

| 85 | 938854 | HEX SOCKETHD. BOLT M5X30 (10 PCS.) 3 Bl

|66 | 876-808° | NOSE 1 —

67 | 875-651 | SAFETY SPRING v - }_
66 | B78-608 | AT GUIDE (A) 1 .

69 | 876-610 | BITGUIDE (B} o i [
70 | sra-s18 | SLIDER 1 D
71 | 945-778 | ROLL PIN D3X10 (0 PCS ) ! - ! |
7% | B/5-831 FEED SPRING i — = iee
73 | 672-918 | KNOCKPIN 2 |

74 | BTE-812 | MAGAZINE PRIMARY ASS'Y 1] INCLUB 73 |
5 | s78-a13 | collar 1 - J_

|78 | ‘94g-707 BOLT M5X10 (10 PCS,) 1

77 | ‘878-B11 MAGAZINE ASS'Y | | INCLUD:2.60,81.63.64,70 - 16 _T_
79 | 878-184 | WARNING LABEL 1

197

=: ALTERNATIVE PARTS

=S8



STANDARD ACCESSORIES

NT 65AB
ITEM NO. .
No. | coni NO. DESCRIPTION sl AEMARKS
“| s0v  er7-1s3 | PNEUMATIC Tool LUBRICANT (306G] 1 | EXCEFT FOR USA
S02 | 044-458 | HEX. BAR WRENCH d4MM 1
508 | 944-450 | HEX BAR WRENCH SMM i
| 505 | 874-118 | AIR'SOCKET BMM | | EXCEPTFOR USA EUROPE
Y| 508 ‘ 875-760 | EYEPROTECTOR 1 | FOR EUROPE
| _
OPTIONAL ACCESSORIES
ITEM ' ; NO. =
- [1:5%
‘no. | CODE NO. DESCRIPTION e REMARKS |
604 | 876-212 | PNEUMATIC TOOL LUBRICANT [1L) 1
805 | 876-7562 | SINGLE SHOT PARTS 1
Y| doe | 302 309 | BITGUIDE (©) 1 | FORAUS B

«: ALTERNATIVE PARTS

Printed in Japan
(870130 N}

1

a7



	Page 1
	Page 2
	Page 3
	Page 4

